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| if,lngh 5 i&zgmtz
 Report on Machmery, No.
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Mo r.a2i6  ENGINE FORGINGS

z; I have to report that the Iorgings TICHIOOER ¢S herein described, mmmfactufed

E . Mesers . Nitchell Sheckiabon & Co. Ie,... .. of..  Petriereft

S Order :

§ for the ouxaex No.8B2S.. .. being constructed by...Mﬂ.aﬂm....A..‘Bltili.iﬂ.hu.&u&iliﬁgigg..‘,Ld- s
af. Glasgow., for the Ship No... oy beimg built by
have been imspected by me  as set forth belo o . e, s aroas can
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Mark on Forgmgs om

S e
. , Elngh 5 ‘/}
o163, /
F,H. 25_.1 v43. _MANCHESTER. 12.11.43.
S5 il CB,ANK SH_AI’T e LT ]l R R A T Lol e i
| 8 Throw Crank. | |
| FOERXIRERX | | REEOUCREREEX
Ll § R e P R P e e e R S S e g
Material* ... 1 O: HiBumoy, . .. ’ . |
How made ... ... Forged. V ‘ |
If Annealed | Heat treated. ‘

1mens1ons| ROV
Forgin: e Ue de Lis |
Ve @s sl b
Weight, Castings ... b S B
Progress on '

Inspection.. .‘ Finished.

TEST RESULTS.

- il P Bo
Itimate Tensile. :
Tons per sq. in...| S2:4  52.8

Yield Point. : : {
Tons per sq. in....| 19.6 8.8 | ;
Extension per cent 5 i %
on.2.....inches... .. 990 36.0 ‘ x
Red.of Area %, ......59.2 . .57.0.. ;

Cold Bending Test.. 180° 1800 | '
Dateswhenlnspected 9.8.43 to 25. 100450

PARTICULARS OF OTHER TESTS APPLIED TO CASTINGS:—

Pee (if any chargeable) £8 33 3 0. To be paid ot . MANCHESTER .

* If of wrought iron, state whether piled bars or scrap. If of steel, state whether made by the Open Hearth procés?s.i :

10m,3,43, (MADE AND PRINTED IN ENGLAND) ¥ Y X 1 & K
16U LE .- 1)L €Y



